Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
[...]
A WON -

©CoO~NOaRWN =

-
(=]

-
-

CO~NOAORWN =

Influent Conditions Treatment Unit No. 2 Proposed Treatment Unit No. 1A
GPD GPM GPD GPM

Average Daily Flow @ Qav 275,000 191 335,500 233
2 hr. Peak Flow (Qpk) 1,100,000 764 1,342,000 932
Average Flow (Qav) cf/sec 0.426 cfls 0.519 cfis

2 hr. Peak Flow (Qpk) cf/sec 1.702 cfis 2.077 cfls
BODs (Ibs/day) 688 Ibs/day 839 Ibs/day
TSS (Ibs/day) 688 Ibs/day 839 Ibs/day
NH; (Ibs/day) 115 Ibs/day 140 Ibs/day

Aeration

Aeration Volume Required 19,659 cf 23,983 cf

Total Aeration Volume Available 37,206 cf 24,426 cf
Organic Loading (Ibs/day/1000cf) 18.5 Ibs 34.4 |bs
TCEQ Maximum Organic Loading 35 Ibs 35 Ibs

(Ibs/day/1000cf)

Aeration Zones

Existing Unit No. 2 - (1) Zone @ 37,206 cf;
Proposed Unit No. 1A - (1) Zone @ 24,426 cf

Clarifiers
Clarifier Area Required 917 sf 1,118 sf
Diameter 40 ft 38 ft
Area 1,257 sf 1,134 sf
TCEQ Maximum Surface Loading 1,200 GPD/sf 1,200 GPD/sf
Surface Loading @ Qpk 875 GPD/sf 1,183 GPD/sf
Stilling Well Diameter 6 ft 7 ft
Stilling Well Area 28.27 sf 38.48 sf
Stilling Well Velocity 0.092 ft/sec 0.076 ft/sec
Sidewater Depth 12.13 ft 12.22 ft
Detention Time at Qok 2.49 hrs 1.85 hrs

(minimum 1.8 hours; TCEQ 217.154.¢.1)

Clarifiers

Clarifier Weirs

Existing Unit No. 2- (1) Clarifier @ 1,257 sf;
Proposed Unit No. 1A- (1) Clarifier @ 1,134 sf.

Clarifier Wall to Weir Length 12in 12in
Weir Diameter 38 ft 36 ft
Weir Length 119.38 ft 113.10 ft

Maximum Weir loading at Qpk
Weir Loading at Qpk

Clarifier Wall to Weir Area
Maximum Upflow Velocity
Upflow Velocity @ Qpk

20,000 GPD/ft
9,214 GPD/ft
123 sf
0.10 ft/sec
0.0139 ft/sec

20,000 GPD/ft
11,866 GPD/ft
116 sf
0.10 ft/sec
0.0179 ft/sec



AW N =

[43]

Disinfection Chambers

Disinfection Volume Required
Volume Available ( c.f. )
Minimum TCEQ Detention Time
Actual Detention Time @ Qpk

Disinfection Chambers

Digesters

Volume Required for 40 Days SRT at
Solids Concentration of 1.5%

Total Volume Available

Digester Loadings

Digesters

Treatment Units

2,042 cf 2,492 cf

2,120 cf 2,627 cf
20 min 20 min

20.76 min 21.08 min

Existing Unit No. 2 - (1) Chamber @ 2,120 cf;
Proposed Unit No. 1A - (1) Chamber @ 2,627 ¢f.

8,104 cf 10,066 cf
11,126 cf 16,820 cf
16.17 cf/lb 20.04 cfflb

Existing Unit No. 2 - 2 Digesters @ 5,563 cf each;
Proposed Unit No. 1A - 2 Digesters @ 8,410 cf each.

Treatment Plant No. 2 is 77'g with a 40's clarifier. The walls are 16'6" tall. The aeration wall is at
266°, the digesters at 38° each, and the disinfection at 18°.

Treatment Plant No.1A is 72'g with a 38'g clarifier. The walls are 16'6" tall. The aeration wall is at
202° the digesters at 66.5° each, and the disinfection at 25°.




N =

Air Requirements

Jreatment Unit No. 2 Ireatment Unit No, 1A
Air Lifts GPM SCFM DIA GPM SCFM DIA
Return Activated Sludge (RAS) 349.07 75 8in 315.03 70 8in
(2) Waste Activated Sludge (WAS) 174.53 60 6 in 157.52 56 6in
Scum 82.80 15 4in 74.23 13 4in
Total Air Lifts 150 scfm 139 scfm
proTess 884 scf 1078 scf
3200 scfm/day per Ib. BODg sEm 2ei
Digester
30 scfm per 1,000 cf 334 scfm 505 scfm
Total Air Lifts 150 scfm 139 scfm
Initial Mixing 30 scfm 35 scfm
Post Aeration
20 scfm per 1,000 cf 42 36t 53 sefm
Total Air Required 1440 scfm 1809 scfm
Blower Capacity 1686 scfm 1809 scfm

(3 units- largest out-of-service) (2 units- largest out-of-service)

Note: The process calculations are based on a clean water oxygen
transfer efficiency of 0.85% per foot of submergence. The
submergence is 13'3" and the correction factor is 0.96.

Other Air Lifts Treatment Unit No. 2 Ireatment Unit No.1A
Two 3" Digester Decant Airlifts Per

Phase @ 75 GPM Each 40 scfm 40 scfm

One 4" Sludge Transfer Airlifts Per P, 20 scfim

Phase @ 100 GPM Each

Note: Decanting and sludge transfer does not occur as air is used in
the digesters, so these air numbers are not included in the total air
required. One sludge transfer airlift will be used at a time for each
phase.



1.

ELOW
Qavg = 191 GPM
Qpk = 764 GPM

| T Al

Hag = 0.491 ft
Hpo= 0.859 ft

Depth of "V" notch weir =

Static Elevation in Disinfection Chamber =

W.S. Elevation @ Qavg =
W.S. Elevation @ Qpk =

CLARIFIER

Weir diameter =

Weir Length =

Hydraulic Calculations
Treatment Unit No. 2

275,000 GPD

1,100,000 GPD

90 ° "V" Notch

18 inches

38 ft

119 ft

Use two (2) 90° s notches per foot of weir =

Elevation @ Qavg

Flow per Notch = 0.00178 CFS
Havg = 0.054 ft

Elevation @ Qpk

Flow per Notch = 0.00713 CFS

Hgo= 0.095 ft

Minimum Depth of Wide Launder @ Qpk

Launder splits flow = Qpk +2=
Launder Width =

Depth = 0.65(GPM+widm)2f3 =

382 GPM

18 inches

4.99 inches

13.00 ft

13.49 ft
13.86 ft

0.426 CFS

1.702 CFS

239 notches



V.

AERATION ZONE

Combined Flow Mix Lig. Transfer to Centerwell at Qpk

Return Activated Sludge RAS = 315 GPM
SCUM = 83 GPM
Qpk + RAS + SCUM = 1162 GPM
Select pipe size to provide less than 2 5 ftisec velocity: 16"

NOTE: With 16" Vpk = 1.976 ft/sec, total transfer pipe losses =
Between aeration basins, total pipe losses =

A Total =
MARY LEV, in f
re Di
Foundation of Disinfection 0.00
Top of Disinfection 16.50
Foundation of Clarifier 0.00
Top of Clarifier Wall 16.50
Foundation of Aeration 0.00
Top of Aeration Wwall 16.50
Foundation of Digester 0.00
Top of Digester Wall 16.50
Water Elevati in Tan STATIC AVG MAX
Disinfection 13.00 13.49 13.86
Clarifier 14.75 14.80 14.84
Aeration 14.75 14.81 14.97
Digester Varies from 12.50 to 15.50
Notes
Elevation in 14" Clarifier Effluent Pipe @ Qpk 13.95
Bottom of Troughs Elevation 14.00
Clarifier Sidewater Depth @ Qpk 12.13

The sump is 3'in diameter, 14" tall, and in the clarifier.

0.128 ft
0.000 ft

0.128 ft



Hydraulic Calculations
Treatment Unit No. 1A

ELOW
Qavg = 233 GPM 335,500 GPD 0.519 CFS
Qpk = 932 GPM 1,342,000 GPD 2.077 CFS
DISINF HA 90 °"V" Notch
Hag = 0.532 ft
How = 0.931 ft
Depth of "V" notch weir = 18 inches
Static Elevation in Disinfection Chamber = 13.00 ft
W.S. Elevation @ Qavg = 13.53 ft
W.S. Elevation @ Qpk = 13.93 ft
CLARIFIER
Woeir Diameter = 36 ft
Weir Length = 113 ft
Use two (2) 90° "V" notches per foot of weir = 226 notches
Elevation @ Qavg
Flow per Notch = 0.00230 CFS
Hag = 0.060 ft
Elevation @ Qpk
Flow per Notch = 0.00918 CFS
Hex = 0.105 ft
Minimum Depth of Wide Launder @ Qpk
Launder splits flow = Qpk + 2 = 466 GPM
Launder Width = 18 inches
Depth = 0.65(GPM=width)”* = 5.69 inches



V.

ERATI E

Combined Flow Mix Liq. Transfer to Centerwell at Qpk

Return Activated Sludge RAS = 315 GPM
SCUM = 74 GPM
Qpk + RAS + SCUM = 1321 GPM
Select pipe size to provide less than 2.5 ft/sec velocity: 18 "

NOTE: With 18", Vpk = 1.762 ft/sec, total transfer pipe losses =
Between aeration basins, total pipe losses =

A Total =
MARY OF ELEVATI in f
r Dimension
Foundation of Disinfection 0.00
Top of Disinfection 16.50
Foundation of Clarifier 0.00
Top of Clarifier Wall 16.50
Foundation of Aeration 0.00
Top of Aeration Wall 16.50
Foundation of Digester 0.00
Top of Digester Wall 16.50
Water Elevations in Tanks STATIC AVG MAX
Disinfection 13.00 13.53 13.93
Clarifier 14.75 14.81 14.85
Aeration 14.75 14.82 14.95
Digester Varies from 12.50 to 15.50
Notes
Elevation in 16" Clarifier Effluent Pipe @ Qpk 14.00
Bottom of Troughs Elevation 14.00
Clarifier Sidewater Depth @ Qpk 12.22

The sump is 3' in diameter, 14" tall, and in the clarifier.

0.100 ft
0.000 ft

0.100 ft



Facility design features
A. Emergency Power Requirements

In accordance with 30 TAC § 217.36, the treatment facility will incorporate two (2) on-site automatically
starting generators capable of continuously operating all critical wastewater treatment system units. The fuel
tank is sized for a run time greater than the longest power outage in the power records. This generator will
provide sufficient power for the following units:

3 - Influent Lift Station Pumps
1 - Automatic Bar Screen

Activated Sludge Diffused Aerators (each basin)
Activated Sludge Airlift Transfer Pumps (each basin)

1.

2

3

4

5. 5 - Treatment Unit Blowers

6. 2 - Final Clarifier Sludge Scrapers
7. 1 - Return Activated Sludge Pump
8. Chlorination system

9. Aluminum Sulfate System

10. Polymer Feed System

11. Dechlorination system

12. Effluent Metering Station

13. 2 — Treated Effluent Lift Station Pumps
14. 1 — Non-Potable Water Pump

15. Lighting Panels and Control Equipment

An automatic transfer switch will be included to transfer electrical loads to the generator during an outage. In
accordance with 30 TAC § 217.37, the disinfection system will automatically restart during a power outage
and upon transfer back to the main power source.

B. Alarm Features

The facility will be equipped with a Supervisory Control and Data Acquisition (SCADA) system to monitor the
operation of all critical treatment units. The control room will include a computer with graphic display of the
treatment units that will indicate status and alarm conditions. The computer system will include an autodialer
to alert facility personnel of the following conditions:

Power Outage

Influent Lift Station Wet Well High Level

Bar Screen Channel High Level

Final Clarifier Torque Overload

Equipment Failure

Chlorine Leak Detection

~ o o w b=

Sulfur Dioxide Leak Detection

The autodialer will store prerecorded messages concerning each alarm condition and the procedure to be
followed and will call up to 3 different phone numbers until the alarm condition is acknowledged. The influent



lift station and final clarifiers will also be equipped with local alarm lights for high level and high torque
respectively.

C. Design Features for Reliability and Operating Flexibility

1. Influent lift station: The influent lift station will include three submersible pumps sized to meet peak
flow pumping capacity with the largest unit out of service. Level switches will automatically start
and stop the pumps based on influent flows and rising and falling wet well levels. High wet well
level will result in an alarm condition.

2. Barscreen: The mechanical bar screen structure will include a bypass channel with a manual screen
for use when needed. Slide gates will be used to isolate each channel as required.

3. Aeration basins: Each capable of continuous operation. Piping and valves will be included to allow
each unit to be individually isolated for draining, cleaning or repairs.

D. Overflow prevention

The following design features will be used to prevent the overflow of wastewater from treatment units.

1. Based on 5 years of historical flow data, the facility design includes a peaking factor of 4 to insure
adequate hydraulic capacity.

2. The influent lift station will be designed with the capacity to pump peak flow with a pump out of
service.

3. The facility hydraulic design, including piping, channels, weirs, troughs, overflow, and other features,
will be sized to allow the 2-hour peak flow to pass through the facility without exceeding minimum
freeboard requirements with any single treatment unit out of service.



ATTACHMENT TRI1.1.5.B

WIND ROSE

TECHNICAL REPORT



3SOY ANIM — 95" L LYl LNJWHOVLLY

P | SWTED)

TECsyOrerT BEa 9°v S E

(SLOMA) JIIdS dANIM

769° S SAINIM WIUD

“BULIMO 19 51 PULM

___,_______ 343 Yolym uwo.F

WO 130341 23ED1pPUL

salouanbadad :ILON

Wd TT-34E | Y|
el E=ba k=Yg

g G LN el

TE-PR 1RPruMy L3S

ALITIDVH INJNLYIYL HILVYMILSYM D8V SAVH TVLIdVYD dOL311SVYO
INFWANINY JOIVIA — NOILVYIITddY LIWY3d 431VMILSYM D11STINOJ



ATTACHMENT TRI1.1.7

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN

TECHNICAL REPORT



Influent Design Flow:

Sludge Management Plan

Treatment Unit No.2= 0.275 MGD
Treatment Unit No.1A= 0.336 MGD

Total Plant= 0.611 MGD

Influent BOD Concentration = 300 mg/L

Aeration Basin MLSS= 3000 mg/L
RAS= 6000 mg/L
Aerobic Digester Volumes:

Treatment Unit 2: 2 Digestors @ 83,222 gallons total
Treatment Unit 1A: 2 Digestors @ 125,814 gallons total

Sludge Production

Solids 100% flow

75% flow

50% flow

25% flow

Generated | ynit 2 Unit 1A

Unit 2

Unit 1A

Unit 2

Unit 1A

Unit 2

Unit 1A

Pounds
Influent
BODs

688 839

516

629

344

420

172

210

Pounds of
digested

dry sludge
produced*

241 294

181

220

120

147

60 74

Pounds of
wet sludge
roduced

12,050

14,683 9,030

11,008

6,020

7,350

3,010

3,675

Gallons of
wet sludge
produced

1,445 1,760

1,083

1,320

722

881

361

441

*Assuming 0.35 pounds of digested dry sludge produced per pound of influent BOD; at average
temperatures and 2.0% solids concentration in the digester.

Sludge will be wasted to the aerobic digester. Sludge solids will be stabilized in the digester; scum and
supernatant will be decanted from the digester and returned to the aeration basin for treatment.

Sludge Removal Schedule

Removal Schedule (days)

100% flow

75% flow

50% flow

25% flow

Days between Sludge Removal

7

10

14

30

Liquid digested sludge will be removed from the digester for disposal as required. The calculated mean cell
residence time (MCRT) for the digester storage volumes of 46,611 gal and 62,907 gal will be approximately
58 days for Unit 2 and 119 days for Unit 1A at 100% capacity with an annual average digested sludge
production of 241 ppd and 176 ppd respectively. The digested sludge will be transported by registered
haulers, Sheridan Environmental (semi-solid) and Wastewater Transport Services (as liquid), Registration #
24220 and 2434 respectively. Sludge is hauled to either J.V. Dirt and Loan 5RC Compost Facility (TCEQ
Permit #2310), Austin Wastewater Processing Facility (MSW Permit #2384) or Wilbarger Creek WWTP.




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: North Hays County MUD #1

Permit No. WQO0O0 14431001 EPA ID No. TX 0128201

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
330 Dark Horse Lane, Buda, TX 78610, Hays County

TCEQ-20971 (08/31/2023) Page10of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Jesi Mann

Credential (P.E, P.G., Ph.D., etc.): Click here (o enler text,

Title: Assistant Division Manager

Mailing Address: 1431 Satterwhite Road

City, State, Zip Code: Buda, TX 78610

Phone No.: (512) 757-6524 Ext.: _ Fax No.: Click here (o enter text!

E-mail Address: jmann@gbra.org

2. List the county in which the facility is located: Hays

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

North Hays County Municipal Utility District No. 1

4. Provide a description of the effluent discharge route. The discharge route must follow the flow